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1000 N Burlington Street

North Kansas

City,MO,US,64116

 /

Sold To:

Superior Supply and Steel

Sulphur ,LA,70664

US

Ship To:

Superior Supply and Steel

318 North Cities Service Hwy

Sulphur ,LA,70663

US

REF/BOL:81251910

Heat #: F82007C24 Made In: US Melted and Poured In: US

C Mn P S SI AI CU CB MO NI CR V TI B N

0.17 0.78 0.008 0.005 0.02 0.04 0.03 0.0 0.0 0.02 0.04 0.001 0.002 0.0001 0.003

Material Group# : 030030375 Certification:ASTM A500-23 GRADE B&C
Yield Tensile Eln.2ln CE

062242 Psi 073019 Psi 30.5 % 0.31

Mill Mill Location Method Recycled Content Post Consumer Pre-Consumer
(Post Industrial)

% Harvested Within Miles of Location

USSTEEL GRANITE CITY,IL BOF 36.90% 19.80% 14.40% 100.00% 500.00

Material Customer Item Customer Note

3.0x3.0x375x20'0"0(6x4).

Bundle No Pcs Purchase Order Sales Order Sales Order Note

Z200052021 24 P0250904-01 0002081402




